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2 model: Robin
Ror| Ramber |Re| Description part no. |g/part
1 [4512.11.00 1 Beam, 2-furrow
1 14512.01.00 1 Beam, 3-furrow
1 14512,14,00 1 Beam, 4-furro
2 | 14765410 2 | Eivet 4x10 DIN 1476
2 14716.37.00 1 Identification plate SX-4
3 14357.11.00 1 Headstock
4 18007.13.00 1 Top link pin cat. Il
5 {4716.35.00 2 R-clip
6 14512.00.02 1 Strut
7 |960D241580N) 2 Hex. bolt M 24x1,5x80
8 1985D 2415P| 2 Nut VM 24x1,5
9 14512.09.00 1 Cross shaft cat. II cpl.
10 [4346.35.00 3 Clamp UW-82
11 {931D1680P 3 Hex. bolt M 16x80
" |127DB16 3 | Springwasher B 16
" 1934D16P 3 Hex. nut M 16
12 |4512.00.05 1 Spacer 40 lg.
13 |4511.28.01 1 Ratchet quadrant
14 }4511.28.05 1 Clamp plate
15 933D164559¥w 1 Hex. bolt M 16x50 1,5x 80
16 |BRG1ED | v Hexe gt 1 16x15
17 1934D16P 2 Hex. nut M 16
18 |936D16P 2 Hex. nut M 16
19 14511.37.00 1 Support stand
20 {1481 D870 | 1 | Roll pin 8x70 ‘
21 |4512.12.00 1 R-clip
22 14511.33.00 | 1| Scraper stalk )
23 {4511.00.04 1 Scraper PSG-3
24 1608D1040R 3 Bolt M 10x40
" 1127DA10 3 Springwasher A 10
" |934D10P 3| Hex. nut M 10 > Dper scraper
25 |1481D645 1 | Roll pin 6x45 \
26 }4512.00.03 1 Eyebolt
27 14512,00.04 1 Spacer
28 16439.08.01 1 Washer C-253
29 |985D2415P 1 Nut VM 24x1,5 J
30 }4512.13.00 1 Weight )
31 |931D16130P 1 Hex. bolt M 16x130 ) optional extra
32 [980DV16P 1 | Nut VM 16 ) 10.85




model: Robin
Ref.| part No. it Former |Weight
no. number |[Req. Description part no. {kg/part
No. req. per disc base: i

1 {4511.40.00 1 Disc base PSG-14

2 |564DB1245R| 1 Hex. bolt BM 12x45

" [934D12P 1 Hex. nut M 12

3 [4716.38.00 1 Grease nipple H 1

4 14511.04.00 1 Disc hub PSG-22

5 {4511.02.01 1 Washer C-T71

6 |4511.02.02 1 Seal DW-30

7 [4511.02.03 1 Nilosring

8 |720D32212 1 Taper roller bearing

9 [472D853 1 Circlip 85x3

10 {720D33209 1 Taper roller bearing

11 {935D3615P 1 Castellated nut M 36x1,5

12 |94D6363 1 Split pin 6,3x63

13 |4512.06.00 1 Endcap

4511.44.03 1 Disc base compl., ref. No. 1-13
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model: Robin

Ref.| part No. g Former |Weight
no. number |(Req. Description part no. |kg/part
14 |4512.00.06 1 Disc © 660, SG-662
15 |2700.26,07 5 Bolt M 12x40
16 {127DA12 5 | Springwasher A 12
" 1934D12P 5 Hex. nut M 12
17 |4511.44.04 1 Guide piece
18 {4511.47.00 1 Hub protector (optional extra)
19 {960D241580N 2 Hex. bolt M 24x1,5x 80 ) without hub
20 | 985D2415P 2 Nut VM 24x1,5 ) protector
19 {960D241580N 2 Hex. bolt M 24x1,5x 80 ) with hub
20 | 985D2415P Nut VM 24x1,5 y Protector
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model: Robin

6
Mo:| Rimber |Mea| Description part no. [k, part
1 (4511.23.07 | 1 Compression spindle
2 14511.23.01 | 2 Washer C-32
3 {4511.23.02 | 1 Compression spring
4 14511.23.05 | 1 Guide washer
5 14511.23.03 | 1 Spring guide
9a|4512.00.01 | 2 Washer
6 [4716.38.00 | 1 Grease nipple
4511.23.04 | 1 Adj. ring
8 [1481 D1040640 2 Roll pin 10x40 + 6x40
9 14511.23.06 | 1 Pin
10 [94D536 2 Split pin 5x36
11 14511.24.00 | 1 Arm
12 |4716.38 1 Grease nipple H 1
13 |4511.25.00 | 1 Flange
14 |564DA2060P | 2 Hex. bolt AM 20x60
15 | 936D20P 2 Hex. nut M 20
16 |931D2490P 1 Hex. bolt M 24x90
" 1934D24P 1 Hex. nut M 24
" {127DB24 1 Springwasher B 24
17 14511.21.01 | 1 Segment washer
18 [931D2070P 1 Hex. bolt M 20x70
" 1934D20P 1 Hex. nut M 20
" |127DB 20 1 Springwasher B 20 '
19 |4511.26.01 | 1 Carrier pin -long-
20 [1481 D845 1 Roll pin
21 |4512.07.00 | 1 Rear wheel axle
22 16330.00.02 |1 Washer
23 16330.00.07 |1 Nilosring
24 |720D30207 1 Taper roller bearing
25 16330.00.03 | 1 Hub GS 2,5
26 |720D33205 1 Taper roller bearing
27 {937D2415P 1 Castellated nut M 24x1,5
28 194D536 1 Split pin 5x36
29 16330.00.06 | 1 End cap
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model: Robin
Ref.| part No. P Former [Weight
no.| number |Req| Description part no. |kg/part
30 14512.08.01 1 | Wheel disc
31 [6330.00.04 5 | Bolt M 12x1,5x36
32 |6330.00.05 | 5 | Nut M 12x1,5
4512.08.00 1 | Rear wheel compl., ref. no. 21-32
33 |[4511.00.05 4 | Rear wheel weight GF-8 ) .
optional
34 1933D2045P 4 | Hex. bolt M 20x45 )
extra
" 1127DB20 4 | Springwasher B 20 )
35 1894D36 1 | Open-end spanner 36 (single)
36 |895D19/24 1 | Open-end spanner 19/24 (double)
36a 1 | Open-end spanner 30/36 (double)

895D30/36
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